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Ref: STPL/PB/J0O/293/12/2021-22/2/AS Date: 24.12.2021 ¢
Test Order dated: 18.12.2021 ULR-TC689921000011397F _E

EzE
M/s. Sinter Machines ﬂ%
35, Peelamedu Industrial Estate E\rr j
V K Road, Peelamedu, Coimbatore 641 004, -
India.

TEST REPORT ON PAVER BLOCKS

Source of sample : Sample supplied by customer
Date of receipt of the test sample : 15.12.2021
Customer’s Reference : Email Dated 16.12.2021
No. of samples tested g 3 (three)
Project# : Not furnished
Period of test : 20.12.2021 to 21.12.2021
Condition of samples : Satisfactory
Technical Reference : IS: 15658 — 2021
Sl Sample ID# Thickness Compressive Strength
No. (mm) (N/Sq. mm)
1 1 60 38.1
2 2 60 31.2
3 3 60 37.4

# As furnished by the customer

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.
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